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ANNEX
FCC Test Report
FCC ID: 2BBGL-T12

Shenzhenshi huazhirui keji Co. LTD

Room 2301B16, Building A, Xinghe Century, No. 3069, Caitian Road, Gangsha
Community, Futian Street, Futian District, Shenzhen

Shenzhenshi huazhirui keji Co. LTD

Room 2301B16, Building A, Xinghe Century, No. 3069, Caitian Road, Gangsha
Community, Futian Street, Futian District, Shenzhen

GPS TRACKER

N/A

T12, TK200, TK201, TK202A, TK202B, TK203, TK205, TK206, TK208, TK209, TK300,
TK306, TK600, TK800b, TK800C, TK900, GT02, GT02D, TK100, TK110, GT06, TK102b,
TK103A, TK103b, ST901, PG03, CJ720, MV720

May. 22, 2023
May. 22, 2023 - Jun. 06, 2023
Jun. 06, 2023

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

FCC CFR Title 47 Part22 Subpart H

FCC CFR Title 47 Part24 Subpart E

ANSI/ TIA/ EIA-603-D-2010

FCC KDB 971168 D01 Power Meas. License Digital Systems v02v02
ANSI C63.26:2015

Pass
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15 Peak-to-Average Ratio

Band Channel | Frequency (MHz) Result (dB) high Limit (dB) | Verdict
EGPRS1900 512 1850.2 6.35692 13.00 PASS
EGPRS1900 661 1880 6.294960317 13.00 PASS
EGPRS1900 810 1909.8 6.218036364 13.00 PASS
EGPRS850 128 824.2 8.810377834 13.00 PASS
EGPRS850 190 836.6 8.896847826 13.00 PASS
EGPRS850 251 848.8 8.679633968 13.00 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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EGPRS1900 Channel=661

e Keysight Spectrum Analyzer - Power Stat CCDF

RL RF

500 AC

Center Freq 1.880000000 GHz

Average Power

23.20 dBm
39.13 % at 0dB

[l
[ SENSE:INT] [ ALIGN AUTO | 01:57:22 PMJun 04,2023
Center Freq: 1.880000000 GHz Radic Std: None

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Gaussian

Counts:1.00 M/1.00 Mpt

Average Power

23.14 dBm
39.17 % at 0dB

4.58 dB
5.65dB
6.36 dB
6.41dB
6.43dB
6.43dB

6.46 dB
29.60 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

10.0 % 458 dB
1.0% 5.61dB
0.1% 6.29 dB
0.01 % 6.34 dB
0.001% 6.36dB
0.0001% 6.37dB
Peak 6.41 dB
29.61 dBm
0.0001 %
Info BW 510.00 kHz
MSG ﬂbBTATUS
EGPRS1900 Channel=512
e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
T 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:57:05 PMJun 04,2023
Center Freq 1.850200000 GHz Center Freq: 1.850200000 GHz Radic Std: None

Counts:1.00 M/1.00 Mpt

ﬂb STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 3 of 31


mailto:service@dl-cert.com

EGPRS1900 Channel=810

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF

500 AC

Center Freq 1.909800000 GHz

Average Power

22.98 dBm
38.98 % at 0dB

4.59 dB
5.61dB
6.22 dB
6.27 dB
6.29dB
6.29dB

6.31dB
29.29 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

01:57:40 PMJun 04,2023

Center Freq: 1.909800000 GHz
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Gaussian

0.0001 %
Info BW 510.00 kHz

Radio Std: None

MSG

ﬂb STATUS

EGPRS850 Channel=128

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

24.03 dBm
44.58 % at 0dB

416 dB
5.09dB
8.81dB
8.86 dB
8.88dB
8.88 dB

8.91dB
32.94 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

RL RF 0 AC [
Center Freq 824.200000 MHz

SENSE:INT] [ ALIGN AUTO |

01:26:05 PMJun 04,2023

Center Freq: 824.200000 MHz
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Gaussian

o,
0.0001 "BOdB

Info BW 510.00 kHz

Radio Std: None

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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EGPRS850 Channel=251

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 848.800000 MHz

Average Power

24.41 dBm
44.60 % at 0dB

418 dB
5.12dB
8.68 dB
8.73dB
8.75dB
8.75dB

8.83dB
33.24 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

01:26:42 PMJun 04,2023

Center Freq: 848.800000 MHz

—s— Trig: RF Burst

#IFGain:Low #Atten: 40 dB

o,
0.0001 "BOdB

Info BW 510.00 kHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

ﬂb STATUS

EGPRS850 Channel=190

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF { AC

Center Freq 836.600000 MHz

Average Power

24.01 dBm
44.65 % at 0dB

416 dB
5.10 dB
8.90 dB
8.95dB
8.97 dB
8.97 dB

8.97 dB
32.98 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

01:26:24 PMJun 04,2023

—s— Trig: RF Burst

#IFGain:Low #Atten: 40 dB

Gaussian

o,
0.0001 "BOdB

Info BW 510.00 kHz

Center Freq: 836.600000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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16 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
EGPRS1900 512 1850.2 247.696 312.671 PASS
EGPRS1900 661 1880 237.878 300.583 PASS
EGPRS1900 810 1909.8 244.668 306.320 PASS

EGPRS850 128 824.2 259.242 328.292 PASS
EGPRS850 190 836.6 255.583 320.512 PASS
EGPRS850 251 848.8 258.036 313.544 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com
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EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:57:45 PMJun 04,2023
Center Freq: 1.850200000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.49 dB
Ref 40.00 dBm

'k
oo --ml-- I
1 I 2 D
eV L W e
| I I . b

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 31.4 dBm

247.70 kHz

Transmit Freq Error -3.784 kHz % of OBW Power 99.00 %
x dB Bandwidth 312.7 kHz x dB -26.00 dB

I MSG ﬂb STATUS

EGPRS1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:57:53 PMJun 04,2023
Center Freq: 1.909800000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.6 <B
Ref 40.00 dBm

oo I I o I N B N
S I o vy YA I N e v P
S A N N S PSSP
NN N A

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 31.3 dBm

244.67 kHz

Transmit Freq Error -2.678 kHz % of OBW Power 99.00 %
x dB Bandwidth 306.3 kHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 7 of 31
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EGPRS1900 Channel=661

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

01:57:49 PMJun 04,2023

Center Freq: 1.880000000 GHz

Radio Std: None

—s— Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device:BTS

Ref Offset 9.56 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Total Power 32.2 dBm

Occupied Bandwidth
237.88 kHz

-3.703 kHz % of OBW Power
300.6 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

I MSG ﬂb STATUS

EGPRS850 Channel=190

==
01:26:51 PMJun 04,2023
Radio Std: None

s Keysight Spectrum Analyzer - Occupied BW
RL RF 500 AC

[ SENSE:INT] [ ALIGN AUTO |
Center Freq: 836.600000 MHz

—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#IFGain:Low Radio Device: BTS

Ref Offset 7.46 dB
Ref 40.00 dBm

0 I Y BN
wof o e
4 N N ‘A A ! E R
. N NN 5 N A I U A A
o0 [ ™ Y A
. S N N A AN 27V I
WM--I--I--IV'MF
s

#/BW 30 kHz Sweep 9.6 ms

Total Power 32.8 dBm

Occupied Bandwidth
255.58 kHz

-1.791 kHz % of OBW Power
320.5 kHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

I MSG ﬂb STATUS

Test Report
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EGPRS850 Channel=128

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:26:47 PMJun 04,2023
Center Freq: 824.200000 MHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.44 dB
Ref 40.00 dBm

o ]
----lu“mﬂ----

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 32.8 dBm

259.24 kHz

Transmit Freq Error -5.466 kHz % of OBW Power 99.00 %
x dB Bandwidth 328.3 kHz x dB -26.00 dB

I MSG ﬂb STATUS

EGPRS850 Channel=251

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:26:55 PMJun 04,2023
Center Freq: 848.800000 MHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.48 dB
Ref 40.00 dBm

wm_-l——l--:mm
; -ll---l--l---“

Span 1 MHz
#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 33.0dBm

258.04 kHz

Transmit Freq Error -4.091 kHz % of OBW Power 99.00 %
x dB Bandwidth 313.5kHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 31
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17 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
EGPRS1900 512 1850.2 1849.97 -32.84 -13 PASS
EGPRS1900 810 1909.8 1910.01 -31.22 -13 PASS
EGPRS850 128 824.2 824.00 -31.88 -13 PASS
EGPRS850 251 848.8 849.00 -31.16 -13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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EGPRS1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 500 AC

Center Freq 1.850200000 GHz

[ SENSE:INT] [

ALIGN AUTO |

01:58:25 PMJun 04,2023

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset9.49 dB
10 dBIdl\r Ref 30.00 dBm

Trace 1 P4

IE!IIIIIIIII

#VBW 10 kHz*

Mkr1 1.849 968 GHz
-32.847 dBm

Sweep 272.3 ms (1001 pts)

ﬂb STATUS

EGPRS1900 Channel=810

[l

RL RF 500 AC

[ SENSE:INT]

ALIGN AUTO |

01:58:57 PMJun 04,2023

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.910 008 GHz
-31.226 dBm

5

i bl gy LA AR

]
M

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)
MSG ﬂbBTATUS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 11 of 31
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EGPRS850 Channel=251

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:27:59 PMJun 04,2023
Center Freq 848.800000 MHz - AvgiType-RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.004 MHz
-31.169 dBm

Trace 1 P4

LEEERNANEE
ARRnlnane
NI REED

/

Span 2.000 MHz
#VBW 10 kHz* Sweep 272.3 ms (1001 pts)

MSG ﬂb STATUS

EGPRS850 Channel=128

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] I ALIGN AUTO | 01:27:27 PMJun 04,2023

Avg Type: RMS

PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB
1LO dBidiv  Ref 30.00 dBm

=

JINNIRREN

.
.
1
.
.
bl

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 31
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18 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
EGPRS1900 512 1850.2 18913.13 -22.33 -13 PASS
EGPRS1900 661 1880 19663.51 -22.23 -13 PASS
EGPRS1900 810 1909.8 19512.73 -21.94 -13 PASS
EGPRS850 128 824.2 5835.28 -28.71 -13 PASS
EGPRS850 190 836.6 7258.50 -28.16 -13 PASS
EGPRS850 251 848.8 6218.63 -28.54 -13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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EGPRS1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA |£”i”_|
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 02:00:05 PMJun 04,2023
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100 e IR

IFGain:Low #Atten: 40 dB

Ref Offset 9.49 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]f] 1 .850 8 GHz 28. 356 6em ! ]
| 189131GHz|  -22.339dBm|

~ o=

MSG

EGPRS1900 Channel=661

e Keysight Spectrum Analyzer - Swept SA | =E = ”_I
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 02:01:13 PMJun 04, 2023
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100 Y A
IFGain:Low #Atten: 40 dB

Ref Offset 9.56 dB
1LO dBidiv Ref 30.00 dBm
og

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]f] 1 880 2 GHz 28. 532 6em ! ]
A N [1[f]  196636GHz| 22232dBm| | | 0000000000000 ]
. rr ]

—_,~owR~NO AW

~ o=

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 31
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EGPRS1900 Channel=810

e Keysight Spectrum Analyzer - Swept SA |£”i”_|
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 02:02:20 PMJun 04,2023
Avg Type: Log-Pwr

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 9.6 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 IIIIIII_EEEEIE 28, 557 dBm
2 IIII]E_IEEEHEIE— 940 dBm
- ]

—_,~owR~NO AW

~ o=

MSG ﬂb STATUS

EGPRS850 Channel=128

e Keysight Spectrum Analyzer - Swept SA | == ||_|

RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:29:00 PMJun 04,2023
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.44 <B
1LO dBidiv Ref 30.00 dBm
og

GRaL

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

0 N [1]f] az4 86 MHz 29, 018 é8m [
) N [1]f| 5.835 28 GHz 28713dBm| | |
[ I I

—_,~owR~NO AW

~ o=

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 31
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EGPRS850 Channel=251

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:31:02 PMJun 04, 2023
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr 2
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.48 <B
Ref 30.00 dBm

1

MKR| MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y a
0 N [1]f] 849.28 MHz 29310dBm| [ [ ]
2 IIII]E 6.218 63 GHz -28541dBm| [ |
- I ]

—_,~owR~NO AW

~ o=

MSG ﬂb STATUS

EGPRS850 Channel=190

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:30:01 PMJun 04,2023
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.46 dB
1LO deidiv Ref 30.00 dBm
og :

1

MKR| MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y

W N[41[f]  837.07 MHz| 29016dBm| [ |

) N [1]f| 7.258 50 GHz -28.168dBm| |
[ I I

—_,~owR~NO AW

~ o=

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 31
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09 Peak-to-Average Ratio

Band Channel | Frequency (MHz) Result (dB) high Limit (dB) | Verdict
GPRS1900 512 1850.2 2.700713306 13.00 PASS
GPRS1900 661 1880 2.70840123 13.00 PASS
GPRS1900 810 1909.8 2.708556452 13.00 PASS

GPRS850 128 824.2 2.715770833 13.00 PASS
GPRS850 190 836.6 2.725524862 13.00 PASS
GPRS850 251 848.8 2.718330508 13.00 PASS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 17 of 31
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GPRS1900 Channel=512

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF

500 AC

Center Freq 1.850200000 GHz

Average Power

26.84 dBm
54.85 % at 0dB

2.63dB
2.67 dB
2.70dB
2.72dB
2.73dB
2.73dB

2.74dB
29.58 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

01:51:07 PMJun 04,2023

Center Freq: 1.850200000 GHz
Trig: RF Burst Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Radio Std: None

MSG

ﬂb STATUS

GPRS1900 Channel=810

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF

AC
9800000 GHz

Average Power

26.54 dBm
54.86 % at 0dB

2.64dB
2.68 dB
2.71dB
2.73dB
2.74dB
2.74dB

2.89dB
29.43 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

01:51:42 PMJun 04,2023

Center Freq: 1.909800000 GHz
Trig: RF Burst Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Radio Std: None

ﬂb STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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GPRS1900 Channel=661

e Keysight Spectrum Analyzer - Power Stat CCDF

=R = 5

RL RF 500 AC

Center Freq 1.880000000 GHz

Average Power

26.84 dBm
54.83 % at 0dB

10.0 % 2.64 dB
1.0% 2.68 dB
0.1% 2.71dB
0.01 % 273 dB
0.001% 2.74dB
0.0001% 2.74dB

Peak 3.08dB
29.92 dBm

[ SENSE:INT] [

ALIGN AUTO [ 01:51:24 PMJun 04,2023

—s— Trig: RF Burst
#IFGain:Low #Atten: 40 dB

Gaussian

0.0001 %
Info BW 510.00 kHz

Center Freq: 1.880000000 GHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

GPRS850 Channel=128

e Keysight Spectrum Ana\yier Power Stat CCDF

[l

Average Power

30.17 dBm
54.79 % at 0dB

10.0 % 2.64 dB
1.0% 2.68 dB
0.1% 2.72dB
0.01 % 273 dB
0.001% 2.75dB
0.0001% 2.75dB

Peak 2.87 dB
33.04 dBm

ALIGN AUTO [ 01:20:27 PMJun 04,2023

RL q [ SENSE:INT] I
Center Freq 824 200000 MHz et : 824.

Center Freq: 824.200000 MHz

—s— Trig: RF Burst
#IFGain:Low #Atten: 40 dB

o,
0.0001 "BOdB

Info BW 510.00 kHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

ﬂb STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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GPRS850 Channel=251

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC

Center Freq 848.800000 MHz

Average Power

30.41 dBm
54.81 % at 0dB

[ SENSE:INT] [ ALIGN AUTO

01:21:01 PMJun 04,2023

Center Freq: 848.800000 MHz
Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Gaussian

Counts:1.00 M/1.00 Mpt

Radio Std: None

Center Freq836 600000 MHz

Average Power

30.22 dBm
54.80 % at 0dB

10.0 % 2.64dB
1.0% 2.69dB
0.1% 2.72dB
0.01 % 2.74dB
0.001% 2.75dB
0.0001% 2.75dB
Peak 2.77dB
33.18 dBm
0.0001 %
Info BW 510.00 kHz
MSG [ sTaTus
GPRS850 Channel=190
[0 oy sttt iy i Ltk [E=H =R 5
q [ SENSE:INT] [ ALIGN AUTO | 01:20:44 PMJun 04,2023

Center Freq: 836.600000 MHz
Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Counts:1.00 M/1.00 Mpt

Radio Std: None

10.0% 2.65dB
1.0% 2.69dB
0.1% 2.73dB
0.01 % 274 dB
0.001% 276dB
0.0001% 2.76dB
Peak 2.80dB

33.02 dBm

0.0001 %
Info BW 510.00 kHz
MSG ﬂkBTATUS
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10 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
GPRS1900 512 1850.2 240.843 307.384 PASS
GPRS1900 661 1880 246.810 318.783 PASS
GPRS1900 810 1909.8 245.634 321.802 PASS

GPRS850 128 824.2 247.863 317.034 PASS
GPRS850 190 836.6 248.209 314.822 PASS
GPRS850 251 848.8 247.288 319.629 PASS
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GPRS1900 Channel=661

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:51:51 PMJun 04,2023
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.56 dB
Ref 40.00 dBm

o I I N I A A AN
1 I N R A POy b e R R R
N %% N o' N A R R

oo A N
1 1 N
AN A 5out N N s i VO O

5 5 I ‘“W..-

Span 1 MHz
#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 35.3 dBm

246.81 kHz

Transmit Freq Error -5.443 kHz % of OBW Power 99.00 %
x dB Bandwidth 318.8 kHz x dB -26.00 dB

I MSG ﬂb STATUS

GPRS1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:51:47 PMJun 04, 2023
Center Freq: 1.850200000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.49 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 35.4 dBm

240.84 kHz

Transmit Freq Error -3.551 kHz % of OBW Power 99.00 %
x dB Bandwidth 307.4 kHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 22 of 31
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GPRS1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:51:55 PMJun 04,2023
Center Freq: 1.909800000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.6 <B
Ref 40.00 dBm

o ]
----IMMH----

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 35.1 dBm

245.63 kHz

Transmit Freq Error -3.740 kHz % of OBW Power 99.00 %
x dB Bandwidth 321.8 kHz x dB -26.00 dB

I MSG ﬂb STATUS

GPRS850 Channel=128

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:21:05 PMJun 04,2023
Center Freq: 824.200000 MHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.44 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 38.6 dBm

247.86 kHz

Transmit Freq Error -829 Hz % of OBW Power 99.00 %
x dB Bandwidth 317.0 kHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 23 of 31
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GPRS850 Channel=251

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:21:14 PMJun 04,2023
Center Freq: 848.800000 MHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.48 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 38.5 dBm

247.29 kHz

Transmit Freq Error -2.111 kHz % of OBW Power 99.00 %
x dB Bandwidth 319.6 kHz x dB -26.00 dB

I MSG ﬂb STATUS

GPRS850 Channel=190

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:21:09 PMJun 04,2023
Center Freq: 836.600000 MHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.46 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 38.5 dBm

248.21 kHz

Transmit Freq Error -1.967 kHz % of OBW Power 99.00 %
x dB Bandwidth 314.8 kHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 24 of 31
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11 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GPRS1900 512 1850.2 1849.99 -31.36 -13 PASS
GPRS1900 810 1909.8 1910.01 -32.35 -13 PASS
GPRS850 128 824.2 823.98 -26.87 -13 PASS
GPRS850 251 848.8 849.01 -25.89 -13 PASS
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GPRS1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 500 AC [ SENSE:INT]

ALIGN AUTO [ 01:52:27 PMJun 04,2023

Center Freq 1.850200000 GHz )
Trig: Free Run

#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset9.49 dB
Bidiv  Ref 30.00 dBm

10 d
Log
Trace 1 P4

#VBW 10 kHz*

Mkr1 1.849 986 GHz
-31.367 dBm

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

ﬂb STATUS

GPRS1900 Channel=810

[l

RL RF 500 AC [ SENSE:INT]

ALIGN AUTO [ 01:52:59 PMJun 04,2023

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref O

Mkr1 1.910 014 GHz
-32.360 dBm

I
I -
I -
N —
I
-
I -
I -
.
B

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com Page 26 of 31


mailto:service@dl-cert.com

GPRS850 Channel=128

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 500 AC

[ SENSE:INT] ALIGN AUTO

01:21:46 PMJun 04,2023

IFGain:Low #Atten: 40 dB

Avg Type: RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

Ref Offset 7.44 dB
Bidiv  Ref 30.00 dBm

10 d
Log
Trace 1 P4

JINERNRNAK

#VBW 10 kHz*

Sweep 272.3 ms (1001 pts)

ﬂb STATUS

GPRS850 Channel=251

[l

RL RF 500 AC

[ SENSE:INT] [ ALIGN AUTO

[ 01:22:17 PMJun 04,2023

IFGain:Low #Atten: 40 dB

Avg Type: RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

Ref O

Mkr1 849.014 MHz
-25.892 dBm

HINANINEE
L]
L]

Span 2.000 MHz
#VBW 10 kHz* Sweep 272.3 ms (1001 pts)
MSG ﬂbSTATUS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 27 of 31
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12 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GPRS1900 512 1850.2 19539.69 -22.65 -13 PASS
GPRS1900 661 1880 18949.58 -22.57 -13 PASS
GPRS1900 810 1909.8 19480.28 -21.22 -13 PASS

GPRS850 128 824.2 7259.99 -28.69 -13 PASS
GPRS850 190 836.6 6214.89 -28.85 -13 PASS
GPRS850 251 848.8 7238.06 -28.42 -13 PASS
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GPRS1900 Channel=512

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:54:07 PMJun 04,2023

Center Freq 10.015000000 GHz ) Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 9.49 <B

MKR| MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y a
0 N [1]f] 1.850 8 GHz 29509dBm| [ [ ]
2 -22.653 @®em
- ]

~ o=

MSG ﬂb STATUS

GPRS1900 Channel=661

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 300 AC | SENSE:INT\ ALIGN AUTO | 01:55:15 PMJun 04, 2023
Avg Type: Log-Pwr 2
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.56 <B
Ref 30.00 dBm

1

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

s N[4]f]  18802GHz|  29470dBm| [ |

A N [1[f]  180496GHz| -22579dBm| [ |

q ]

4 ]

5 [ I R

6 [ A

7 - r 0 0000]

8 - r ]

9 - ]
10 I
11 | O O -
Ll — ——— 3
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GPRS1900 Channel=810

e Keysight Spectrum Analyzer - Swept SA |£”i”_|
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:56:22 PMJun 04,2023
Avg Type: Log-Pwr

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 9.6 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

A N[41[f] 19102 GHz| 29.163 dBm
2 19.40 3GHz|  21.222 dBm|
- ]

—_,~owR~NO AW

~ o=

MSG ﬂb STATUS

GPRS850 Channel=128

e Keysight Spectrum Analyzer - Swept SA | == ||_|

RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 01:23:18 PMJun 04,2023
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.44 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 IIII]I]__

A N [1[f]  725900GHz| -28696dBm| [ |

q - ]

4 ]

5 [ I R

6 [ A

7 - r 0 0000]

8 - r ]

9 - ]
10 I
11 | O O -
Ll — ——— 3
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GPRS850 Channel=190

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 50Q AC

Center Freq 5.015000000 GHz

Ref Qffset 7.46 <B
Ref 30.00 dBm

1

[ SENSE:INT] [

ALIGN AUTO [ 01:24:19 PMJun

PNO: Fast —w»— Trig: Free Run
IFGain:Low #Atten: 40 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Mkr1 837.07 MHz
32.847 dBm

04,2023

MKR| MODE TRC| SCL X

I N [1]f]

FUNCTION

Y
| 837.07 MHz| 32847dBm| |
2 IIII]E_ 89GHz|  28860dBm| |
- ]

FUNCTION WIDTH FUNCTION VALUE

Center Freq 5.015000000 GHz

P
IF

Ref Offset 7.48 <B
Ref 30.00 dBm

3
4
5
B
7
8
9
10
11 I e O I I -
q T v
MSG ﬂkBTATUS
GPRS850 Channel=251
am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ 2023

ALIGN AUTO [ 01:25:20 PMJun 04,

NO: Fast —w»—  Trig: Free Run
Gain:Low #Atten: 40 dB

]
R P

Avg Type: Log-Pwr
Avg|Hold: 100/100

i conan N . ..ot

MKR| MODE TRC| SCL X

0N [1]F] 849.28 MHz
) N [1]f| 7.238 06 GHz
I

—_,~owR~NO AW

~ o=

FUNCTION

Y
33.054 dBm
-28.424 dBm
]

FUNCTION WIDTH FUNCTION VALUE
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